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  TEST REPORT 

 

 

 

 

 

 

 

 

SAMPLE DESCRIPTION : 1 PIECES OF SUBMITTED CUTTING SAID TO BE KNIT FABRICS. 

 

 

ITEM  : #1 스웨이드(가구용) 

 

 

TEST LIST:  

NO. TEST METHOD TEST TITLE ITEM 

1 ISO 811 Water Resistance (Hydrostatic pressure) #1 

2 JIS L 1099 B-1 Moisture Vapor Transmission #1 
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REPORT NO : K190201-1 

 

TEST CONDUCTED                                                    TEST RESULT(S) 

 

 

(1) WATER RESISTANCE ( ISO 811, HYDROSTATIC PRESSURE ) : mm 

 
 

 #1    

     

An initial condition 10,000 over    

 

NOTE) WATER PRESSURE : 600mmH2O/min 

 

 

(2) MOISTURE VAPOR TRANSMISSION ( JIS L 1099:1993, B-1 Method ) : g/m2/24h 

 
 

 #1    

     

An initial condition 3,315    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

NOTE) CUP AREA : 0.0023746m2 

REGENT : POTASSIUM ACETATE 

 CUP HEIGHT : 75mm 

 CHAMBER TEMPERATURE : 30±2℃ 

 WATER TEMPERATURE : 23℃ 


